‘Bumes 1adoid KuusA 0} 1N Jeus exepn

{6 9 8) wsLy ULyt UsY | JSAD| BWES UC pUR 9iqe] aulloeul
au) o} jojesed ojger ebeures Buipls aul 19s 0} (g)SmeIos peay
ued 91xoW-Z pue (g) smaios pesay ued gixg-p Bunsnipy‘g

"} ueiybi ueL Y(g) mauos
oy wnowsal pue ‘(1) pet sy uo {g) aiqe} ebeures Buipys
8y apys “(Q) mauos peay ued g XoW Mads dOIS BU) aAOWSY ‘f

W ueyyliy Luop ebess s 1y "(g) smaios peay ued
91XQW-2 W pue (2} spoddns |res omy uo (1) yes oyt edeid ‘e

-SMI0S
ayl usyyby Jou op abeis. siyl Iy -aulyorw jo sBe) omi uo
() tonn:m [re1 om} Junow (g) smauos peay ued gLXSN ¥ 95N ‘2

"a|qe) Buipyis ay Jo sjoy
pesede) ay; ojul (G) moios papnuy g By} mesds (g} eiqe;
abeuied Buipls syl uo (p) eoud;) aigiw jo aleid albue aoceld ‘|

a|qeL ebewie) buipls



Table extension installation

Rear extenslon use
1, Install table extension{200) downward, and secure the four "n” shapa slot into the gap of the four haxagon head w/flange
screws on the rear side of main table.
2, Fit M6x16 carringe bolt(203) into the hole on the cross-beam from the outside.
3, Fit the wing nut M&{204) on the bolt. This step no need tighten,
4, Putthe longer suppori(202) insert above bolt and tighten the ming nut.

5, Fit M6x18 carriage bolt(203) into the hole of rear hole of support (202) and mrough the hole on the rear part of rear table
extension(200) from Inside.

6, Fit the wing nut (204) on the bol(203) and tighten.

When foided up the surface of the extension table must not be higher than the main table top's surface. Otherwise a
workpiece can get stuck at the extension table.

Right extension use -

1, Install table extension(200) dnwnward and secure the four "n" shape sict into the gap of the four haxagon head wfilange
screws on the right side of main table,

2, Fit M6x16 carriage bolt{203) into the hole on the cross-beam from the outside.

3, Fit the wing nut M6{204) on the bolt. This siep no need tighten.

4, Put the Shorl support{201) insert above boit and tighten the ming nut.

5, Fit M&x18 carriage bolt{203) into the hole of rear hole of support (202) and through tha hala on the rear part of right table
axtansion{200) from inside.

&, Fit the wing nut {204) on the bolt{203) and tighten.

* 7, Fit 2-Carriage bolt M6x20 {206) in the slot of rip fence carrier extrusion (205), and 2-M8 washer{207) 2- wing-nuts(204).
8, Fit the rip fence carrler extrusion on the front side of extension tabie (200) upward.
9, Align the right rip ferice carrier axtrusion touch the left rip fence carrier extrusion and on the same lever. Then tighten 2- wing

nut(204).

[tem Description - Q'ty
200 Extension table 1
201 Shorter support 2
202 Longer support 2
203 Carriage bolt MEx16 4
204 Ming nut M6 6
205 Rip fence carrier extrusion 1
206 Carriage boit M6x20 2
207 Washer M8 2




